

410-420 N. 10th St

NONE

Theresa Kyriakos 9-23-80

4/10/80 40th

RANDLE & ASSOCIATES OF NEVADA, INC.

2401 WEST BONANZA ROAD • SUITE K.
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

C. J. RANDLE, P.E.
President

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: December 20, 1979

File No: RLV-6379

Subject: Concrete Cylinders-Compression

Project: R. J. Gordon Plaza VI

TEST DATA

Location in Structure: Footings and Floor Slab-Buildings 517 and 521 (G.P. VI)

Date Cast: 12-13-79

Date Received: 12-14-79

Cast By: W. Gifford

Slump (inches): 4 1/2"

Air Content (Per cent):

Cubic Yards Represented: 120

Method of Storage on Job: Covered in Molds 1 day Temperature °F high 65 low 30

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq./in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2374	37	6.0 X 12.0	28.27	12-20-79	7	88,000	3113	
2375	38	6.0 X 12.0	28.27	1-10-80	28			
2376	39	6.0 X 12.0	28.27	1-10-80	28			

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kjusko 9-23-80

4/10. 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

2401 WEST BONANZA ROAD SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

C. J. RANDLE, P.E.
President

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: December 20, 1979

File No: RLV-6379

Subject: Concrete Cylinders-Compression

Project: R. J. Gordon Plaza VI

TEST DATA

Location in Structure: Footings and Floor slab - Buildings 517 and 521 (G.P. VI)

Date Cast: 12-13-79

Date Received: 12-14-79

Cast By: W. Gifford

Slump (inches): 3", 4"

Air Content (Per cent):

Cubic Yards Represented: 120

Method of Storage on Job: Covered-1 day in Mold Temperature °F high 65 low 30

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2368	31	6.0 X 12.0	28.27	12-20-79	7	100,000	3537	
2369	32	6.0 X 12.0	28.27	1-10-80	28			
2370	33	6.0 X 12.0	28.27	1-10-80	28			
2371	34	6.0 X 12.0	28.27	12-20-79	7	103,000	3643	
2372	35	6.0 X 12.0	28.27	1-10-80	28			
2373	36	6.0 X 12.0	28.27	1-10-80	28			

REMARKS:

cc: City of Las Vegas-Building & Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kijurko 9-23-80

401-410 No 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: January 9, 1980

File No: RLV-6379

Subject: Concrete Cylinders-Compression

Project: R. J. Gordon Plaza

TEST DATA

Location in Structure: Footings and Floor slab Building 433 (G. P. VII)

Date Cast: 1-2-80

Date Received: 1-3-80

Cast By: W. Gifford

Slump (inches): 5, 4½

Air Content (Per cent): -

Cubic Yards Represented: 122

Method of Storage on Job: Covered-In molds 24 Hrs.

Temperature °F high 55 low 25

MIX DATA

Mix No.:

Design Strength: 3000 PSI @ 28 days • Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sl./cu. yd.):

Coarse Aggregate (lbs./cu. yd.):

Fine Aggregate (lbs./cu. yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2416	64	6.0 X 12.0	28.27	1-9-80	7	77,000	2724	
2417	65	6.0 X 12.0	28.27	1-30-80	28			
2418	66	6.0 X 12.0	28.27	1-30-80	28			
2419	67	6.0 X 12.0	28.27	1-9-80	7	78,000	2759	
2420	68	6.0 X 12.0	28.27	1-30-80	28			
2421	69	6.0 X 12.0	28.27	1-30-80	28			

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kyrkos 9-23-80

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: February 21, 1980

File No: RLV-6379

Subject: Concrete Cylinders-Compression

Project: R. J. Gordon Plaza

TEST DATA

Location in Structure: Deep Footings - 420 North 10th Street

Date Cast: 1-24-80

Date Received: 1-25-80

Cast By: M. Nellis

Slump (inches): 4"

Air Content (Per cent): -

Cubic Yards Represented: 15

Method of Storage on Job: In Molds 24 Hours -
Covered

Temperature °F high 65 low 35

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi	Fracture
2522	124	6.0 X 12.0	28.27	1-31-80	7	98,000	3467	
2523	125	6.0 X 12.0	28.27	2-21-80	28	136,000	4811	
2524	126	6.0 X 12.0	28.27	2-21-80	28	Discard		

REMARKS:

cc: City of Las Vegas-Building & Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kyriakos 9-23-80

401-420 No. 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

C. J. RANDLE, P.E.
President

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: February 21, 1980

File No: RLV-6379

Subject: Concrete Cylinders - Compression

Project: R. J. Gordon Plaza

TEST DATA

Location in Structure: Footings and Floor Slab - Buildings 513 and 521 (G.P. VII)

Date Cast: 1-24-80

Date Received: 1-25-80

Cast By: W. Clifford

Slump (inches): 4" - 4 1/2"

Air Content (Per cent): -

Cubic Yards Represented: 144

Method of Storage on Job: In molds 24 hours -
Covered

Temperature °F high 65 low 35

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu. yd.):

Coarse Aggregate (lbs./cu. yd.):

Fine Aggregate (lbs./cu. yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2504	106	6.0 X 12.0	28.27	1-31-80	7	103,000	3643	
2505	107	6.0 X 12.0	28.27	2-21-80	28	143,000	5058	
2506	108	6.0 X 12.0	28.27	2-21-80	28	Discard		
2507	109	6.0 X 12.0	28.27	1-31-80	7	102,000	3608	
2508	110	6.0 X 12.0	28.27	2-21-80	28	144,000	5094	
2509	111	6.0 X 12.0	28.27	2-21-80	28	Discard		

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kujala 9-23-80

401-420 Mo. 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: February 21, 1980

File No: RLV-6379

Subject: Concrete Cylinders - Compression

Project: R. J. Gordon Plaza

TEST DATA

Location in Structure: Footings and Floor Slab - Buildings 513 and 521 (G.P. VII)

Date Cast: 1-24-80

Date Received: 1-25-80

Cast By: M. Nellis

Slump (inches): 3 1/2"

Air Content (Per cent): 5

Cubic Yards Represented: 144

Method of Storage on Job: In molds 24 Hours - Covered

Temperature °F high 65 low 35

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2510	112	6.0 X 12.0	28.27	1-31-80	7	109,000	3856	
2511	113	6.0 X 12.0	28.27	2-21-80	28	139,000	4917	
2512	114	6.0 X 12.0	28.27	2-21-80	28	Discard		

REMARKS:

cc: City of Las Vegas-Building & Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kymakes 9-23-80

401-420 No 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: March 14, 1980

File No.: RLV-6379

Subject: Grout Prisms - Compression

Project: Robert J. Gordon Plaza

TEST DATA

Location in Structure: Office Addition Building - Community Center

Date Cast: 3-7-80

Date Received: 3-10-80

Cast By: W. Gifford

Slump (inches): -

Air Content (Per cent): -

Cubic Yards Represented: 10

Method of Storage on Job: Covered-in molds 3 days

Temperature, °F high: 70

low: 45

MIX DATA

Mix No.: Design Strength: 2000 PSI @ 28 days

Supplier: Stocks Mill and Supply, Inc.

Cement (Brand & Type):

Cement (sks./cu. yd.):

Coarse Aggregate (lbs./cu. yd.):

Fine Aggregate (lbs./cu. yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2683	148	4.0 X 4.0	16.0	3-14-80	7	48,000	3000	
2684	149	4.0 X 4.0	16.0	4-4-80	28			
2685	150	4.0 X 4.0	16.0	4-4-80	28			

REMARKS:

cc: Las Vegas Housing Authority
City of Las Vegas-Building & Safety
Stocks Mill and Supply, Inc.
Empire Construction

Submitted by:

Theresa Kynaker 9-23-80

401-420 No 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

C. J. RANDLE, P.E.
President

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: April 29, 1980

File No: RLV-6379

Subject: Concrete Cylinders - Compression

Project: R. J. Gordon Plaza

TEST DATA

Location in Structure: Sidewalk and Curb - North 12th

Date Cast: 4-22-80

Date Received: 4-23-80

Cast By: W. Gifford

Slump (inches): 6"

Air Content (Per cent): -

Cubic Yards Represented: /

Method of Storage on Job: Covered In molds 24 Hrs Temperature of high 65 low 40

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2772	172	6.0 X 12.0	28.27	4-29-80	7	80,000	2830	
2773	173	6.0 X 12.0	28.27	5-1-80	28			
2774	174	6.0 X 12.0	28.27	5-20-80	28			

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kivakos 9-23-80

401-420 No 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: April 30, 1980

File No: RLV-6379

Subject: Concrete Cylinders - Compression

Project: R. J. Gordon Plaza

TEST DATA

Location in Structure: Maintenance Building - Floor Slab

Date Cast: 4-2-80

Date Received: 4-3-80

Cast By: W. Gifford

Slump (inches): 4"

Air Content (Per cent): -

Cubic Yards Represented: 20

Method of Storage on Job Covered-In molds 24 Hrs. Temperature of high 68 low 45

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2744	166	6.0 X 12.0	28.27	4-9-80	7	92,000	3254	
2745	167	6.0 X 12.0	28.27	4-30-80	28	134,000	4740	
2746	168	6.0 X 12.0	28.27	4-30-80	28	Discard		

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Repurkas 9-23-80

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: May 16, 1980

File No: RLV-6379

Subject: Concrete Cylinders - Compression

Project: Robert J. Gordon Plaza

TEST DATA

Location in Structure: Curb and Sidewalk - East end on 12th Street

Date Cast: 4-18-80

Date Received: 4-21-80

Cast By: W. Gifford

Slump (inches): 5"

Air Content (Per cent): -

Cubic Yards Represented: 10

Method of Storage on Job: Covered-In molds 72 Hrs. **Temperature** of high 90 low 55

MIX DATA

Mix No.: **Design Strength:** 3000 PSI @ 28 days **Supplier:** Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu.yd.):

Coarse Aggregate (lbs./cu.yd.):

Fine Aggregate (lbs./cu.yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq./in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2763	169	6.0 X 12.0	28.27	4-25-80	7	85,000	3007	
2764	170	6.0 X 12.0	28.27	5-16-80	28	126,000	4457	
2765	171	6.0 X 12.0	28.27	5-16-80	28	Discard		

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

RANDLE & ASSOCIATES OF NEVADA, INC.

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

C. J. RANDLE, P.E.
President

SOILS, ASPHALT, CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: May 20, 1980

File No: RLV-6379

Subject: Concrete Cylinders - Compression

Project: Robert J. Gordon Plaza

TEST DATA

Location in Structure: Sidewalk and Curb - North 12th

Date Cast: 4-22-80

Date Received: 4-23-80

Cast By: W. Gifford

Slump (inches): 6"

Air Content (Per cent): -

Cubic Yards Represented:

Method of Storage on Job: Covered-In molds 24 Hrs. Temperature °F high 65 low 40

MIX DATA

Mix No.: Design Strength: 3000 PSI @ 28 days

Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu. yd.):

Coarse Aggregate (lbs./cu. yd.):

Fine Aggregate (lbs./cu. yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2772	172	6.0 X 12.0	28.27	4-29-80	7	80,000	2830	
2773	173	6.0 X 12.0	28.27	5-20-80	28	130,000	4599	
2774	174	6.0 X 12.0	28.27	5-20-80	28	Discard		

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Theresa Kyriakos 9-23-80

418 No 10th

RANDLE & ASSOCIATES OF NEVADA, INC.

C. J. RANDLE, P.E.
President

2401 WEST BONANZA ROAD • SUITE K
LAS VEGAS, NEVADA 89106
TELEPHONE (702) 647-3720

SOIL ASPHALT CONCRETE
QUALITY CONTROL
FOR CONSTRUCTION

LABORATORY REPORT

Report to: Zick and Sharp, Architects
2616 State Street
Las Vegas, Nevada 89109

Date: December 20, 1979

File No: BLV-6379

Subject: Concrete Cylinders-Compression

Project: R. J. Gordon Plaza VI

TEST DATA

Location in Structure: Footings and Floor Slab-Buildings 517 and 521 (G.P. VI)

Date Cast: 12-13-79

Date Received: 12-14-79

Cast By: W. Gifford

Slump (inches): 4 1/2

Air Content (Per cent):

Cubic Yards Represented: 120

Method of Storage on Job: Covered-In Molds 1 day Temperature of high 65 low 30

MIX DATA

Mix No.:

Design Strength: 3000 PSI @ 28 days

Supplier: Las Vegas Building Materials

Cement (Brand & Type):

Cement (sks./cu. yd.):

Coarse Aggregate (lbs./cu. yd.):

Fine Aggregate (lbs./cu. yd.):

Admixtures:

Water:

TEST RESULTS

Lab No.	Cyl. No.	Dimensions-Inches	Area sq. /in.	Date Tested	Age Days	Total Load, lbs.	Compressive Strength, psi.	Fracture
2374	37	6.0 X 12.0	28.27	12-20-79	7	88,000	3113	
2375	38	6.0 X 12.0	28.27	1-10-80	28			
2376	39	6.0 X 12.0	28.27	1-10-80	28			

REMARKS:

cc: City of Las Vegas-Building and Safety
Las Vegas Housing Authority
Las Vegas Building Materials
Empire Construction

Submitted by:

Owner Omer Jacques 2-17-84

DEPT. of BLDG & SAFETY—CITY of LAS VEGAS, NEVADA

OWNER Omer Jacques ADDRESS 410 North 10 DATE 8-27-63
GEN. CONT. Owner TYPE OF STRUCTURE int remodel
PERMIT NO. 21102 LEGAL DESCRIPTION Lot S13 Block 2 Replat of Grandview Addn

BUILDING		MECHANICAL		ELECTRICAL	
LOCATION	<u>410 N 10th St</u>	PLUMBING CONT.	<u>Owner</u>	TEMP. POLE CONT.	
FIREPLACE FTS.		PERMIT NO.	<u>12-11-63</u> DATE <u>9-10-63</u>	PERMIT NO.	
FOUNDINGS	<u>410 N 10th St</u>	HEAT & VENT. AC CON.	<u>Owner</u>	INSPECTION	
FOUNDATION WALL	<u>410 N 10th St</u>	PERMIT NO.	<u>12-11-63</u> DATE <u>10-25-63</u>	ELECTRICAL CONT.	<u>Owner</u>
FLOOR FRAMING		SEWER CONT.	<u>Owner</u>	PERMIT NO.	<u>14-3-63</u> DATE <u>9-25-63</u>
SLAB	<u>410 N 10th St</u>	PERMIT NO.	<u>12-11-63</u> DATE <u>10-10-63</u>	FIXTURES CONT.	<u>Owner</u>
CHIMNEY STEEL (FIREPLACE)		ROUGH SOIL	<u>12-11-63</u> DATE <u>9-12-63</u>	PERMIT NO.	<u>14-3-63</u> DATE <u>9-25-63</u>
WALL STEEL		ROUGH WATER	<u>12-11-63</u> DATE <u>9-12-63</u>	SLAB	<u>12-11-63</u> DATE <u>10-21-63</u>
COLUMN STEEL		TOP-OUT		ROUGH	<u>12-11-63</u> DATE <u>10-21-63</u>
BEAM STEEL		ROUGH GAS		FINAL ROUGH	
FRAMING	<u>12-10-25-63</u>	AC ROUGH DUCT	<u>12-10-25-63</u>	FINAL FIXTURE	
ROOF SHEATHING		REF. ROUGH PIPING		FINAL ELECTRICAL	<u>12-13-63</u>
INTERIOR		FINAL PLUMBING	<u>12-10-25-63</u>	TEMPORARY SERVICE	
DRYWALL		FINAL GAS		MISCELLANEOUS	
LATHING		FINAL AIR COND.	<u>12-10-25-63</u>	GRADING & DRAINAGE	
BACKING (SIDING)		FINAL REFRIG.		ON-SITE PARKING SPACES	
PLASTER	<u>12-10-25-63</u>	FINAL SEWER	<u>12-10-25-63</u>	ENG. APPROVAL OF	
URBAN REDEVELOPMENT APPROVAL		FINAL SEPTIC TANK		OFF-SITE IMPROVEMENTS	
FINAL BLDG.	<u>12-10-25-63</u>				

APPROVED FOR OCCUPANCY METER _____ INSPECTOR _____ DATE _____
PLEASE NOTE, REMARKS ON REVERSE SIDE
410 North 10th
LOG # _____ AREA # _____ 23.04
M 444 2